—~KM-857 KM-867
KM-857-7 KM-867-7

FOR: HIGH: SPEED POST BED e _
NEEDLE FEED LOCK STJTCH MACHINE

@mb’tan

PME-051214 SUNSTAR MACHINERY CO., LTD

--..---7,—-_-4-'.,_ .



o KM-857
HIGH SPEED POST BED, 1- NEEDLE NEEDLE FEED LOCK STITCH MACHINE

o KM-857-7
HIGH SPEED POST BED, 1- NEEDLE NEEDLE FEED LOCK STITCH MACHINE
WITH THREAD TRIMMER

o KM-867
HIGH SPEED POST BED, 2- NEEDLE NEEDLE FEED LOCK STITCH MACHINE

e KM-867-7
HIGH SPEED POST BED, 2- NEEDLE NEEDLE FEED LOCK STITCH MACHINE WITH THREAD TRIMMER




VT 02 S~ X -"=ITIQMMIN>D>D

SunStar
CONTENTS

= xt

Machine Body & Threading Mechanism

QBT S AL Tl 4
Upper Shaft Mechanism
BEE Bl 8

Presser Foot & knee Lifting Mechanism

SR P2 SE B e 9
Needle Bar Rocking Mechanism

HESTH 28 B .ot 10
Lower Shaft Mechanism

TEE Bl e 11
Post & Saddle Mechanism

HEAE QL AME TEA s 12
Feed Mechanism

THOIE AL ot 14
Feed Dog Lever & Hook Mechanism

SU B S B 18
Lubrication

TP Bl e 20
Thread Trimming Mechanism

AEEL ZETHL s 22
Wiper Mechanism

QEOIIH BEHl ettt et ettt et be et et e bt et e eaeenbeens 24
Reverse Button Mechanism

SED BHE B e 25
Synchronizer

ATZLI0IM BEH oo 26
Program Unit Box & Presser Foot Lifting Solenoid Mechanism

IZ208 RUE 2 S S BRI R e 27
Accessories

QBAITATE e 28
Gauge Parts

HOIRT BR o 30



Machine Body & Threading Mechanism
AYS W A A

A-27
A-7 v A-28
A-11 A-12
A-4 A-5 A-9 A-10 =_j , A-24
A3 Yo A8tT B0 Gee -'A-13-’:-A-14 O @ 20
U »
. -
(4) ~ SunStar

5 @o C A-31

/ A-32 1A e
e/ -20-1 A = A-30
Tae A18 * 'A202 A-33
A-49 (85 e
A-44 L. A-35
[ Ll
A-50
e A36
A-51¢ e A-37
A-38¢
(—= ) T
(0] | CHED ' A-4Q
A-39

O




SunLhtar

NOTE:

@® C=KM-867-7
C-1=KM-867
D=KM-857-7
D-1=KM-857

Ref. No. Parts No. Note Name of Parts = = Q' ty As;ecr: bly
A-1 01-001A-8677 C.D Arm, Arm Base, Bed b, obshirA, wl=(x) 1
A-2 01-001A-8670| C-1LD-1 |Arm, Arm Base, Bed ok, opqhubA Wl =(x) 1
A-3 01-006A-7500 Face Plate o 1
A-4 01-0078-7500 Screw(Upper) For A-3 gt A 1
A-5 01-007W-7400 Washer(Upper) For A-3 Hal o)A 1
A-6 01-009S8-7500 Screw(Lower) For A-3 H FAREH 1
A7 GP-013234-00 Thread Take Up Cover A7) A 1
A-8 SC-A170-4124 Screw (9/64” n=40) FRo] F2ubat 2L} (9/64" n=40) 2
A-9 44-021R-7400 Rubber Cap W= 712 o 5
A-10 01-007R-8130 0il Cap S1Fu}7 (Hole) 1
A-11 01-010A-5607 C,C-1 Thread Retainer A o] 2
A-12 01-010A-5607| D.D-1 Thread Retainer A7 o] 1
A-13 SN-0121-7400 C,C-1 Nut (15/64" n=28) 47 E (15/647 n=28) 2
A-14 SN-0121-7400| D.D-1 Nut (15/64" n=28) S7ZPIE (15/64" n=28) 1
A-15 SC-0519-2302 Screw (9/64" n=40) Feo] FTAA AL (964" n=40) 1
A-16 01-018A-7500 Arm Thread Guide Plate (U) oF Alehy (4h) 1
A-17 01-020A-7500 C.C-1 Arm Thread Guide Plate (M) oF Aok (%) 1
A-18 01-022C-7400| D,D-1 | Arm Thread Guide Plate (M) o A (%) 1
A-19 SC-0519-2302 Screw (9/64" n=40) F2o] HZAA AL (9/64 n=40) 1
A-20 01-022A-7500 Arm Thread Guide Plate (L) ok Aok (3}) 1
A-20-1 01-024A-7500 Felt For Upper Thread Supply Al & E zto) 1
A-202 |SC-0536-7500 Screw (3/32" n=56) Eo] T2y A4} (3/32° n=5) 2
A-21 44-024M-7500 Felt For Upper Thread Supply A F4 AE 1
A-22 SC-0519-2302 Screw (9/64" n=40) T2 FTAA A2 (9/64" n=40) 1
A-24 44-008M-7500 Oil Seat 29 AE 1
A-27 01-009R-2700 C.D Cable Holder (6N) 7 o] & Aol A (6N) 3
A-28 02-003A-2700 c.D Band Clip ol & 29 5
A-29 01-038A-7500 Back Cover Plate 57 1
A-30 SC-0179-3710 Screw (11/64" n=40) Eo] FIA A2} (1164 n=40) | 3
A-31 01-010M-2350 Bland Mark Abg R (94 1
A-32 06-001C-7400 0il Cap gelz 47| 79 wpby 1




Machine Body & Threading Mechanism
AYE W & A

A-27
A-7 : A-28
- A-11 A-q12
A-4 A-5 A-9 A-10 =_j , A-24
A3 Yo A8tT B0 Gee -'A-13-’:-A-14 O @ 20
U »
. -
-~ SunStar

)

5 @o C A-31

/ A-32 P
eawA-20-1 A . - . A-30
Tae A1 * *A202 A-33
— ———AA 3 O ) A-48 p— A4
A-49 (85 e
A-44 = s A35
A-50 | A-66 -
T S As6
AB1¢ com A-65 T A7
et A-64 A-38¢
| f—— ) T
o (0] | CHED ' A-4Q
A-39




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁ:: bly
A-33 01-024A-8677 C Model Mark (KM-867-7) =9 n}=(KM-867-7) 1
A-34 01-025A-8670 C-1 Model Mark (KM-867) =9 n}=(KM-867) 1
A-35 01-027M-8577 D Model Mark (KM-857-7) =d n}=(KM-857-7) 1
A-36 01-026M-8570 D-1 Model Mark (KM-857) 29 v} = (KM-857) 1
A-37 01-030A-8677 C.D Cable Cover A o] & AH 1
A-38 SC-0175-1230 CD Screw (11/64” n=40) F8o] Wb Aol (11/647 n=40) 2
A-39 01-035P-1370 Machine Number Plate H s 1
A-40 01-035P-7400 Pin Was 3 2
A-41 SC-0329-8130 Screw (M8X1.25) 7 HEE(MS X 1.25) 4
A-42 01-014C-8130 Nut For A-41 W= YE(MS X PL25 3%) 4
A-43 40-010A-5607 Tension Release Bar AHE A7) = 1
A-44 SC-0158-3710 Screw (9/64” n=40) E8o] Wt 2ol (9/64 n=40) 1
A-45 SC-0179-3710 Screw (11/64" n=40) FRo] vk AL} (11/64" n=40) 1
A-46 40-002A-7507 C Thread Tension Control Ass y AzA AR (z) 1
A-47 40-002A-7500 C-1 Thread Tension Control Ass y AzxA AR (%) 1
A-48 40-002A-8577 D Thread Tension Control Ass y AzA AR (%) 1
A-49 40-002A-8570 D-1 Thread Tension Control Ass y A zA AR (z) 1
A-50 01-019C-7400 Stopper For Thread Take-Up Spring | AZxA A2 AEH 1
A-51 SC-0531-2302 Screw (9/64” n=40) FRo F2ubat 2L} (9/64" n=40) 1
A-58 40-006A-7507 C.D Tension Release Solenoid Ass y(4) ALZ7] £ xo|=(F) 1
A-61 17-436C-7907 c.D Tube For A-58 AV BH (&) 1
A-62 08-010B-3701 c.D Plug For A-58 Zg) 71 1490P1 (W) 1
NOTE: A-63 SC-0162-5607 cD Screw (M5X0.8) $A7H R HEE (M5X08) 2
A-64 07-011W-1230 c.D Washer For A-58 Zim}zte] 944 2
@ C=KM-867-7
C-1=KM-867
D=KM-857-7 A-65 40-014M-7507 c.D Cable Holder A o] & o) 1
D-1=KM-857
A-66 SC-0531-2302 cD Screw (9/64” n=40) Foo] F2HH AL (964 n=40) 1




Upper Shaft Mechanism

e
TS Al

B-5

/ B-1
B3 n / o

= /
/
B19 Bzo B-28 B-29 833832
L / I
. - - >N B-7 ( . ( 1
B-16/ B-15 | B17 g4g B-23 B-/24 B30 B-31 B-35
B-13— : :
/
B-14
3 o
B-12 B-11 o
/ \
B-26 B-27
~—B-34
s Assembly

Ref. No. Parts No. Note Name of Parts = o Q' ty No.
B-1 08-103A-7500 Thread Take-Up Lever AR 7] (3) 1
B-2 44-0000-1234 0Oil Wick A 1
B-3 08-101A-8130 Hinge Pin For B-1 AR 7] A 1
B-4 44-0000-1230 0il Wick A 1
B-5 SC-0508-1230 Screw (15/64" n=28) j—‘gol 2 AH(15/64" n=28)| 3
B-6 02-103A-740L Thread Take-Up Lever Holder AR 7] #o] 1
B-7 06-033M-7400 Wick For B-6 EERIEE 1
B-8 02-101A-7507 C.D Upper Shaft(T) A} 1
B9 02-101A-7500| C-1.D-1 |Upper Shaft(S) Az 1
B-10 02-105A-7400 Link Cam PEE. 1
B-11 SC-0123-1230 Screw (9/32” n=28) o] WA AAH9/32" n=2) 1
B-12 SC-0124-7400 Screw (9/32" n=28) FHo] At A-euAH(9/32" n=28) 1
B-13 PN—-000277-00 Needle Bar Crank Shaft PR 1
B-14 44-0000-1230 Oil Wick A 1
B-15 SC-A308-4517 Screw (1/4" n=40) $AFHEo] AEPH1/A n=40) | 1
B-16 SC-0129-7400 Screw (1/4” n=40) 9 "é%‘/]’*]’(lﬂl” n=40) 1
B-18 02-009A-7500 Upper Shaft Bushing (F) Ab& ol A 1
B-19 02-009M-7400 Felt (A) For B-18 AZ ok 3A AE 1
B-20 SC-0507-1230 Screw (15/64” n=28) FEo] & AHI5/64" n=28)] 1
B-23 02-012A-7500 Upper Shaft Bushing (M) A= FRA 1
B-24 44-012P-7500 Oil Tube Pin(A) For B-23 P DIEXEEEIN) 3
B-25 44-013P-7500 Oil Tube Pin(B) For B-23 A% FRA 09 Eu3(B) 1
B-26 44-010M-7500 Oil Seal(L) For B-23 As FEA 2 dAFH) 1
B-27 44-011M-7500 Oil Seal(R) For B-23 AE ZEA 2 oA (L) 1
B-28 02-009M-7400 Felt(A) For B-23 AZ= oF Ba] AE 1
B-29 SC-0507-1230 Screw (15/64" n=28) F2o] W3 AHI5/64 n=28)] 1
B-30 02-002A-8670 Timing Belt Pulley (Upper) eloln] Zg(A}) 1
B-31 02-015C-7400 Side Ring ECR 2
B32 |SC-A117-4417 Screw (1/4” n=40) 2] EPHA a=0) | 1 NOTE:
B33 SC-A308-4517 Screw (1/4" n=40) S 7E o WEUAH /4 n=40) | 1
B-34 02-001A-8270 Timing Belt EfolH] WlE 1
B35 [02-018G-7400 Stop Ring(C) Wole ~ue(47) 1 © C=KM-867-7
B-36 02-019A-7400 Bearing (6204 77) 6204 H] 1 ity
B-37 [02-020A-8677| CD Pulley (T) = 1 D=KM-857-7
B33 |02-020A-8670] C-LD-1 | Pulley(N) 2] (W] AP 1 D-1=KM-857
B39 SC-0150-2500 Screw (15/64" n=40) F2o] Wl ASUANG/60 n=d0) | 1
B-40 SC-0188-1230| D.D-1 | Screw (5/16" n=24) 0] upald AEUAHE/16 n=24) 1




Presser Foot & knee Lifting Mechanism

LY N TE 28 2

A l _C-30
c-29

C31 L. | osto ’ J
Ref. No. Parts No. Note Name of Parts = = | Q' ty Asileom bly
C-1 SN-0100-3400 Nut (9/16°_n=20) T E(9/16 n=20) T
Cc2 SC-0367-3400 Screw (9/16" n=20) FE o] F& AZIAH9/16" n=20) 1
Cc-3 05-004A-8570 Spring For C-2 g FHAZE 1
C+4 SC-0507-1230 Screw (15/64" n=28) 2o G AEHAN9/64” n=40) 1
C5 05-001A-7500 Presser Bar Bushing(L) o A 1
C-6 05-101A-5607 Presser Bar = 1
c7 SC-0315-2302 Screw (9/64" n=40) FE o] F2 A AH9/64 n=40) 1
C8% |05-110A-8670 C.C-1 Presser Foot =9 3/ (B) 1
c9 05-001A-8170| D.D-1__ | Presser Foot o 1
C-10 GP-013204-00 Presser Bar Holder = 3ol 1
C-11 SC-0174-1230 Screw (11/64 n=40) ZEo] 2 A2 AH11/64" n=40) 1
C-12 43-001A-6402 Presser Bar Lifter = 27 1
C-13 SC-0317-2700 Screw (15/64" n=28) SATHE] WAL (15/64 n=2) | 2
C-14 43-001A-7500 Presser Bar Lifter Crank R HEERE] 1
C-15 SC-0528-1230 Screw (9/64" n=40) oo 5298 g2 K964 n=40)] 1
C-16 11-0178-7500 Nut For C-17 FEY o 4w Az JE| 1
Cc-17 43-010G-7500 Spring For Presser Bar Lifter Lever |[FE59 23 #HH 1
C-18 43-006A-7500 Presser Bar Lifter Lever e EEHEL 1
C-19 SC-0113-3400 Screw (11/64" n=40) 2o JEUAN(11/64 n=40)] 2
C—20 43-008A-7500 Collar For C-—21 e NEREEE) 1
C-21 43-007A-7500 Presser Bar Lifter Lever Stud = 7] Y= 1
C22 43-005C-7500 Nut For C-18 = 297] AWAAYIE 2
C—23 SC-0148-2302 Screw (9/32" n=23) T2 92U AH9/32 n=28) | 1
C-24 43-015A-7500 Knee Lifter Connecting Rod 72 53 d743c 1
C-25 43-0178-7500 Stud Screw For C-24 T= o7 94 St thiaf 3
C-26 43-014S-7500 Stud Screw For C-27 T2 o3 gu thiA} 1
C-27 43-013A-7500 Knee Lifter Lever 72 53 9y 1
C-28 43-016A-8670 Knee Lifter Bar TE 23 B 1
C—29 SC-0542-1230 Screw (11/64" n=40) FEo] W=a11/64” n=40)] 1
C-30 43-015A-5607 Knee Lifting Roller Bracket Assembly | 22 23 & 228 (%) 1
C-31 43-018A-7500 Knee Lifter Assembly T2 239 (%) 1
NOTE: C-31-1 [43-028A-8130 Lever Shaft Bracket = HepAl 1
. C-31-2 |43-026A-7500 Knee Lifter Rock Bar Lever 72 oz B ubalgy 1
C-31-3 [43-0265-8130 Screw (A) For C-31-2 22 od g yAUA 1
C-31-4 |43-0278-8130 Screw (B) For C-31-2 722 23 g 1A AHAL) 1 C-31
© C=KM-867-7 C-315 [43-029A-7500 Knee Lifter Rock Bar Lever Shaft | B2 &2 2 wialg i 1| Knee Lifter
C-1=KM-867 C316 |43-027G-8130 Return Spring For C-31-5 g = e 223 1 Assembly
D=KM-857-7 C-31-7 |43-027A-8130 Lever Shaft Stopper Collar g = 225 g}g} 1
D-1=KM-857 C318 |SC-0107-4111 Screw (M6 X 1.0) S B-E (M6X 1.0) 1
@ The*»”Markis | [[C319_[43-0275-8130 Screw (B) For C-31-7 72 23w TAPHR) 1
Gt s C—31-10 [43-030P-8130 Lever Shaft Guide Pin DEEREE 1
C-32 01-101C-7500 Safety Guide obA 7}o] = (8] AFA) 1




Needle Bar Rocking Mechanism
HiSO 2T &

D-10 D12
D-11 1o (P
D-14 D-19
D-25
e
“D-3 D16 b7 D-24 8 D-26
D-5 D-7 v D-9 w v D-27
D8
D-290 - ]D-zs
D-30
D-37 D-36 D-35 D-34
000 ne
b ‘0-33
D-31 To-a2
R = s Assembly
ef. No. Parts No. Note Name of Parts = o Q' ty No
D-1 04-001A-7500] C,C-1 | Needle Bar ] 1
D-2 04-101A-8170 D.D-1 Needle Bar ]! 1
D-3 GP-011730-00 D.D-1 Needle Bar Thread Guide st Ao 1
D-4 SC-0125-5607| D,D-1  |Screw (3/32" n=56) 2o upelg B pAH(3/32" n=56) 1
D-5 D.D-1 | Needle uhs 1
D-6 SC-A131-4522| D.,D-1 Screw (1/8" n=44) 8o B Ao Al (18" n=44)| 1
D-7% [02-121A-7400] C.C-1 |Needle Clamp 3/32 7] 3/32 1
D-8 C.C-1 Needle = 2
D-9 SC-0160-5607| C.C-1 | Screw (9/64" n=40) F2o FIYA A PO/ n=40)| 2
D-10 04-102A-7400 Needle Bar Holder st zto) 1
D-11 SC-0158-3710 Screw (9/64" n=40) E¥o] gt 2 AH(9/64” n=40) 1
D-12 04-004A-7400 Needle Bar Crank s Z8=3 1
D-13 AS-004803-00 Needle Bar Frame s g9l 1
D-13-1 [04-009P-7400 Taper Pin s 39 v 1
D-14 04-012C-7400 Needle Bar Wick Holder (Upper) 9= S AIxbo| (A 1
D-15 [44-0000-1230 Oil Wick Al 1
D-16 44-070A-7500 Needle Bar Wick Holder (Lower) vl §AlAke) (3)) 1
D-17 44-107M-7900 Felt For Needle Bar Frame st F4 AE(A) 1
D-18  [04-105A-7400 Needle Bar Guide Slide Block ulsT shi 2 1
D-19 04-107A-7400 Needle Bar Guide Plate RS 2
D-20 SC-0116-7400 Screw (3/32° n=56) o] EIAA ALual(3/32 n=56)| 4
D-21 04-110A-7400 Needle Bar Rock Shaft 5= 1
D-22 04-111A-7400 Needle Bar Rock Shaft Bushing (F) | %% oF3LA] 1
D-23 04-114A-7400 Needle Bar Rock Shaft Bushing (R) | 853 S|3A) 1
D-24 04-119A-7400 Needle Bar Connecting Rod s 8 =2 dAFE 1
D-25 SC-020S-7400 Screw For D-24 LEFC It 1
D-26 04-021C-7400 Wick Supporter fA5te] (2-51) 1
D27 |SC-0531-2302 Screw (9/64” n=40) Feol FEed A AHY/6s n=40)| 1
D-28 |04-0165-7400 Stud Screw For D-24 o= 3 chia} 1
D29 |SN-0109-3710 Nut (5/16" n=24) 27 E(5/16" n=24) 1 NOTE:
D-30 [04-101A-8270 Needle Bar Rock Link R E 1
D-31 15-014A-8670 Needle Bar Rock Crank Hsd 2% I35 1
D-32 SC-0523-7400 Screw (1/4" n=28) Z8o| Wy Ao AH1/4 n=28)| 1 © C=KM867-7
D33 |15-031A-5607 Stud Screw For D-31 vl 9% FE = cha) 1 C-1=KM-867
D-34 [15-033A-5607 Needle Bar Rock Crank Collar e 1 D=KM-857-7
D-35 [09-025W-8270 Washer(B) For D-31 A= 3 A oA 1 D-1=KM-857
D-36 15-035W-5607 Spring Washer For D-31 Hsd 0% T3 Ay g 1 @© The“*"Markis
D-37 SN-0107-1230 Nut (9/32" n=28) 4 7hA E(9/32" n=28) 1 Option Parts




Lower Shaft Mechanism

F
OI= A
E-4
f E-3 E.3 E-6
[ |
— ——J= s |2
gE21
E2\5. .|5|52631E\2-8 529 C E-23 E-9 E-10E-13 E-14 .
- : -
. E-19yNE20 9% W&y
E-24 E-27 E-18 E-8 E-12  E15
E-30 "4
E-17-7 § BE-17-8
E- 17 2
E-17-12 E-17-9 E 17-1 E-17-5 E-17-10
.- E1711 E-17-4  E-17-3 IE-17-61
- ° - - O
- v Ga = O
- e e O
. Assembly
Ref. No. Parts No. Note Name of Parts = = | Q' ty No
E-1 07-101A-8670 Lower Shaft = 1
E-2 07-102A-7400 Lower Shaft Front Bushing 3= ASRA(ZF) 1
E-3 07-003M-7400 Felt For E-2 = of EA oA E (53) 2
B4 SC-0507-1230 Screw (15/64” n=28) S Bo] W= (15/64 n=28) | 1
E-5 07-104A-7500 Lower Shaft Middle Bushing 33 ZEA(ER) 1
E-6 SC-0507-1230 Screw (15/64" n=23) FBo] YA (15/64 n=28) | 1
E-7 07-106A-7500 Bearing Bushing =3 wjo]E] EAl 1
E-8 07-007A-5607 Bearing (6904NR) 5152 wo]2] (6904NR) 1
E-9 SC-A117-4417 Screw (1/4° n=40) K247 Eo] Bl (14 n=40)| 1
E-10 SC-A308-4517 Screw (1/4” n=40) 7 Re] WE ML (/4 n=40)| 1
E-11 07-008A-5607 Bearing Bushing 5h5% w|o]3] BAl 1
E-12 07-011A-5607 Bearing (6004NR) 31=% wo]3] (6004NR) 1
E-13 SC-A117-4417 Screw (1/4” n=40) S$AFHE] MEML (1/4 n=40)| 1
E-14 SC-A308-4517 Screw (1/4° n=40) AT Ee] HEUAL (1/47 n=40) 1
E-15 07-012A-5607 Bearing Presser 33 o3 F=3) 1
E-16 SC-0155-7400 Screw (9/64" n=40) AAHE BEE (9/64 n=40) 3
E-17-1 |07-221A-8670 Safety Clutch Belt Pulley SHA AR W E Zg 1
E-17-2 |07-142A-5607 Safety Clutch Driving Ball QAR A =R B 13 3
E-17-3 |07-243A-5607 Safety Clutch Collar SFAAFA] FeF (K2553) 1
E-17-4 |07-144C-5607 Safety Clutch Disc SHA AR Fe A (K2542) 1
E-17-5 |07-145G-5607 Safety Clutch Spring SPAAFR] AxE 3
E-17-6 |SC-0356-4115 Screw (M10 X 1.25) Ego] JFibA (MI0x1.25) 3
E-17-7 |SC-A117-4417 Screw (1/4" n=40) ST R A3 (14 n=d0)| 1
E-17-8 |SC-A308-4517 Screw (1/4° n=40) SAFH R W2 (1/4 n=40)[ 1
E-17-9 102-015C-7400 Safety Clutch Belt Pulley Ring EXE 1
E-17-10 [07-148C-5607 Nut For E-17-7 QPR Az A} YE 3
E-17-11 [07-149C-5607 Safety Collar Washer QAR 7} oA 2
E-17-12 [SC-A301-4119 Safety Collar Washer Screw QPR AR Fhe} 9kA AL 4
E-18 07-006A-8670 Ratchet For Safety Clutch QP AL ] A E 1
E-19 SC-A117-4417 Screw (1/4° n=40) $4FHEo] M=l (14 n=40)| 1
E-20 SC-A308-4517 Screw (1/4” n=40) AT WEAL (/4 n=40)| 1
NOTE: E-21 06-011G-8270 Ratchet Button Spring = x4 WE Axe 1
. E-22 07-009A-8670 Ratchet Button YRE HE 1
E-23 06-033M-3800 E-Ring( 2 3) REREEEIYE 1
E-24 GP-018248-01 C,C-1 Lower Shaft Spiral Gear 71e1 (%) 1
@ C=KM-867-7 E-25 SC-A308-4517 C.C-1 Screw (1/4” n=40) 2o B (1/4° n=40) 2
C-1=K\M-867 E-26 SC-A117-4417 C.C-1 Screw (1/4” n=40) E2o| WA (1/4 n=40) 2
D=KM-857-7 E-27 GP-018248-01 Lower Shaft Spiral Gear 711 () I
D-1=KM-857 E-28 SC-0115-7400 Screw (1/4 n=40) EEo] W= (1/4” n=40) 1
. ) E-29 SC-0129-7400 Screw (1/4° n=40) 2o {2l (147 n=40) 2
@ The+"Markis | 530 [06-054A-5700 Vertical Feed Eccentric Cam ERE) 1
Option Parts E-31 SC-A550-4517 Screw (1/4" n=40) FEo] WEUA (1/4 n=40) 1




Post & Saddle Mechanism
TAE S ME A

F-33
F-34 S PO
. O F-10
F-41 F-44.
F47 | .
F-48 F-5 F-42 F-45
= T T
F-43 F-46
T i
F-8
- F7
F-19, F-20 F-21, F-22

YY¥F-23, F-24
" p
| s F-25, F-26

F-27,T F-28
F-52

F-55 F.53, F-54 "

F-56
T

F-14




SunLhtar

NOTE:

@ C=KM-867-7
C-1=KM-867
D=KM-857-7
D-1=KM-857

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
F-1 09-002A-8670 C,C-1 Post EAE 1
F-2 44-026M-8670 C.C-1 Post Felt EY 9y F§ 4= 1
F-3 SC-0344-8260 C.C-1 Screw (5/16" n=24) B8] S22 AU (516" n=24) 4
F-4 09-025W-8270 C.C-1 Washer For Post MNE FAE 94 4
F-5 GP-017922-00 D.D-1 Post IAE 1
F-6 44-026M-8670| D.D-1 Post Felt B gy F§ 4= 1
F-7 SC-0344-8260 D.D-1 Screw (5/16" n=24) FEo] F29A A2} (516" n=2) 2
F-8 09-025W-8270| D,D-1 Washer For Post AE HUAE 944 2
F-9 SC-0504-1230 D.D-1 Screw (1/4" n=40) FEo] HEA}l (1/47 n=40) 1
F-10 SN-0116-3400 D.D-1 Nut (1/4" n=40) $7ZE (1/4" n=40) 1
F-11 09-023A-8677 C Saddle A 2
F-12 09-023A-8577 D Saddle Fuky 1
F-13 09-023A-8670 C-1 Saddle a3 2
F-14 09-023A-8570 D-1 Saddle Fu3 1
F-15 SC-0108-2350 C.Cc-1 Screw (M6) H4T o] BE (M6) 8
F-16 SC-0501-2302 D.D-1 Screw (M6) 77 Eo] BE (M6) 4
F-17 01-020W-2350 C,C-1 Washer For Saddle 3 A} oA 12
F-18 06-051W-7400 D.D-1 Washer For Saddle Z3 HUYAF 94 12
F-19 09-046A-8670 c-1 Hook Cover AW (=) 2
F-20 09-046A-8670 D-1 Hook Cover FAM(2) 1
F-21 AS-003077-00 C Hook Cover =AW (2) 2
F-22 AS-003077-00 D Hook Cover AW (=) 1
F-23 SC-A170-4124 C.C-1 Screw (9/64” n=40) F2o| ulale) 2-LubA} (9/64" n=40) 4
F-24 SC-A170-4124 D.D-1 Screw (9/64" n=40) B2o] ulaly AL}l (9/64" n=40) | 2
F-25 09-049S-8670 C,C-1 Hook Cover Stopper EFAY AET 2
F-26 09-049S-8670 D,D-1 Hook Cover Stopper Y ~EY 1
F-27 SC-0549-2302 C.Cc-1 Screw (1/8" n=44) o] A A2 (187 n=44) 2
F-28 SC-0549-2302| D.D-1 |Screw (1/8" n=44) Fgo] F2HH AL} (18 n=4) 1
F-29 09-051A-8570| D.D-1 Post Support ZAE W 1
F-30 SC-0179-3710| D.D-1  |[Screw (11/64" n=40) o) Bda Aobt (164 n=40) | 4
F-31 SC-0108-2350 D.D-1 Screw (M6) 7 Foj o] HEE(M6) 4
F-32 06-051W-7400 D.D-1 Washer For Post Support Guide 3 FHUYA} 94 12
F-33 09-055A-8570 D.D-1 Post Cover Z2AE 7Y 1
F-34 SC-0501-2302 D.D-1 Screw (11/64" n=40) Eo| B2 AL} (11/64 n=40) | 4
F-35 09-057A-8670 C.C-1 Post Cover “A” z2E A A" (28F AL)| 2
F-36 SC-0517-8670 C,C-1 Screw (1/8" n=44) Eo| AN A2l (18" n=44) 2
F-37 SC-0517-8670 C,C-1 Screw (1/8" n=44) o] AN A2} (18" n=44) 2
F-38 09-060A-8670 c-1 Post Cover “B” Z2AE AW B 22A H4)| 2
F-39 SC-0517-8670 c-1 Screw (1/8" n=44) B2o| HAl A&} (1/8° n=44) 2
F-40 SC-0517-8670 Cc-1 Screw (1/8" n=44) FEo] AN AL} (1/87 n=44) 2
F-41 09-063A-8570| D.D-1 Post Cover “C” ZAE AW ¢ 1
F-42 SC-0517-8670 D.D-1 Screw (1/8" n=44) B8] A Ao} (18 n=4) 1
F-43 SC-0517-4119| D.D-1 Screw (1/8" n=44) T2 A AL A} (18 n=44) 1
F-44 09-066A-8570 D-1 Post Cover “D” E2E 7AW D" 1
F-45 SC-0517-8670 D-1 Screw (1/8" n=44) E8o) A FLba} (18 n=44) 1
F-46 SC-0517-8670 D-1 Screw (1/8" n=44) Eo| AN A2} (18" n=44) 1
F-47 09-069A-8577 D Post Cover “E” EAE AW B 1
F-48 SC-0517-8670 D Screw (1/8" n=44) Eo| AA| % iw} (1/8" n=4) 2
F-49 09-071A-8670 C,C-1 Post Cover “F” zAE AW ¢ 1
F-50 SC-A170-4124 C.C-1 Screw (9/64” n=40) E2o| v}y @—3—»} }(9/64" n=40) 2
F-51 09-071A-8670 C,C-1 Post Cover “F” ZAE AW ¢ 1
F-52 SC-A170-4124 C.C-1 Screw (9/64” n=40) E2o| v}y %»} }(9/64" n=40) 2
F-53 09-046C-8577 C Cover For Saddle = 3 A 2
F-54 09-046C-8577 D Cover For Saddle F vkx 7y 1
F-55 SC-A170-4124 C Screw (9/64" n=40) Exo| uleld A&} (964" n=40) | 6
F-56 SC-A170-4124 D Screw (9/64" n=40) Z2o| ulale LA} (9/64" n=40) 3




Feed Mechanism
ojo| = &

G-23

‘ 0} G-83
G-84l ;
o O G-81 =8 G-48
t G-78
- G-76 G-74 G-72
G-80 . . - . C wsD
G-75 G-73  G-77 G-71 G161 Gaof
0 G17
G-68 G-67 OHRRTAREND —
G-18 G-21
o G-164
LG-722 G-20
G-24
-
- -

I




SunLhtar

NOTE:

@ C=KM-867-7
C-1=KM-867
D=KM-857-7
D-1=KM-857

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
G-1 GP-013504-00 Feed Regulator Dial Shaft gol= 24 tho|d & 1
G-2 06-010R-1230 O-Ring For G-1 tholat & 09 1
G-3 06-001A-7500 Length Control Dial Plate tho|t EA}g (5) 1
G-4 SC-0193-1230 Screw (3/16" n=28) EEo] Wzt A2} (316" n=28) | 1
G-5 06-012P-7400 Pin For G-3 chelet 7 1
G-6 06-027G-7400 Spring For G-3 tholot Az 1
G-7 06-107A-8670 Feed Regulator o|= 2A7] (H/P) 1
G-8 SC-A308-4517 Screw (1/4" n=40) $2 7 o] HEUAH1/4" n=40) 1
G-81 |[SC-A117-4417 Screw (1/4" n=40) 7t Eo] WE MK n=40)| 1
G-9 06-112A-7500 Feed Regulator Eccentric Wheel Shaft | 3oz 247] HAl& 1
G-10 SC-0173-4118 Screw (3/16" n=32) F8o] Ju] A&} (316" n=32) | 1
G-11 06-107A-8677 c.D Reverse Feed Control Shaft RN 1
G-12 06-108A-7500| C-1, D-1 | Reverse Feed Control Shaft A7 G E(n|AH4E) 1
G-13 06-013A-8677 C.D Reverse Crank 33 FA = 1
G-14 SC-0296-3900 C.D Screw (3/16" n=32) %7 HEE (3/16" n=32) 1
G-15 SC-0122-1230 c.D Screw (15/64” n=28) T2 FA A2 (15/64" n=28) 1
G-16 06-019A-5607 C.D Stud Screw For G-13 32 ZA T it 1
G-16-1 [SN-0101-4000 C.D Nut (11/64" n=40) £z YE (11/64" n=40) 1
G-17 06-086A-8677 cD Reverse Link e g o= dAY= 1
G-18 06-118A-5607 C,D Reverse Solenoid Crank e Lol FH =T 1
G-19 06-022A-5607 c.D Stud Screw For G-17 944 £ o= A4 PIA%(X) 1
G-20 06-023A-8677 C.D Reverse Solenoid Bracket el 28 o= B 1
G-21 06-024A-5607 c.D Stud Screw For G-18 e 2 wole FPT & 1
G-22 SC-0253-7400 c.D Screw (1/4" n=28) To| Wlu] A2yl (14" n=28) | 3
G-23 06-026A-5607 C.D Reverse Solenoid Assembly(4) el Lg o] =(2 1
G-24 SC-0173-1230 c.D Screw (3/16” n=32) Fo| Wy 22yl (316" n=32) | 3
G-26 26-029A-5607 Cc.D Reverse Solenoid Cover el 2ol AW (X) 1
G-28 SC-0173-1230 c.D Screw (3/16" n=232) Fo| W] 2euA} (3/16" n=32) | 1
G-29 06-032A-8670| C-1, D-1 |Link For Reverse Lever Spring AR Y A~z Y= 1
G-29-1 |06-018P-7400| C-1, D-1 [ Roller For Spring Hook P Az Aol 1
G-30 SC-0122-1230| C-1. D-1 |Screw (15/64" n=28) Fio] WAk Ao} (1564 n=2) 1
G-31 06-003G-8677 Reverse Lever Return Spring AR Y A= 1
G-33 GP-012781-00 C,D Reverse Feed Control Lever AR Y (AHA) 1
G-34 06-062A-7500| C-1, D-1 |Reverse Lever A He (wAHE) 1
G-35 SC-0186-1230| C-1, D-1 |[Screw (3/16" n=32) F8o] Ju] A&} (316" n=32) | 1
G-36 SC-0186-1230| C-1, D-1 |Screw (3/16" n=32) F2o| upele AL} (316" n=32) | 1
G-37 06-053W-1230| C-1, D-1 | Washer For G-34 g ekAq 1
G-38 06-066G-7507 C.D Reverse Lever Spring(A) 7 G AZ(A) 1
G-39 06-043W-5607 Cc.D Washer For G-40 Az He 94 2
G-40 06-044A-5607 C,D Auto Reverse Lever A7 w B(K2888) 1
G-41 SC-A117-4417 Cc.D Screw (1/47 n=40) S Eo] WAL (1/4" n=40)| 1
G-42 SC-A308-4517 CD Screw (1/4" n=40) S24FH o] HEML (14" n=40)| 1
G-43 06-0718-7507 Cc.D Stud Screw For G-44 A7 g AEF () st 1
G-44 06-072R-7507 C.D Upper Stopper Rubber For Reverse Lever | 92 #|#] AEH (4}) 1% 1
G-45 06-022C-7400 Reverse Lever Stopper (Lower) a7 Y 2EH 1




Feed Mechanism
ojo| = &

‘ 0} G-83
G-84l' ;
o O G-81 -8 G-48
1 G-78
G-80 HF=——— G-76 G-74 G-72
.. | e []
‘ I G-75 G-73  G-77 G-71
G-68 G-67

G-23




SunLhtar

NOTE:

@ C=KM-867-7
C-1=KM-867
D=KM-857-7
D-1=KM-857

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
G-46 SC-0175-1230 Screw (11/64” n=40) T ¢ A2k (11/64 n=40) 1
G-47 06-051A-8670 Feed Regulator Connecting Rod A3l7) 944 £ (H/P) 1
G-48 06-015A-7500 Stud Screw For G-47 A3 944 2= it 1
G-49 06-016A-8670 Feed Regulator Shaft A 317) 1
G-50 07-252A-5607 Stopper Collar For G-49 Ay 2= 7lgt 1
G-51 SC-0317-2700 Screw (15/64" n=28) S| WEM} (15/64° n=28) | 2
G-52 06-033M-7400 Felt For G-49 A3 4= 4
G-53 44-0000-1230 0il Wick A 1
G-54 44-058C-5607 Wick Holder For G-49 237 §Al At 1
G-55 SC-0549-2302 Screw (1/8" n=44) o] A A2 (187 n=44) 2
G-56 06-120A-7500 Feed Cam 5= A (9) 1
G-57 SC-A308-4517 Screw (1/4" n=40) S Eo] WA} (14" n=40)| 2
G-58 06-036A-7400 Needle Bearing For G-56 ol & w3 1
G-59 06-024A-7500 Bearing Cover For Feed Cam g)ol= A we]g Aw 1
G-60 SC-A301-4119 Screw (9/64" n=40) FEo] A AU} (9/64" n=40)| 2
G-61 06-035A-7400 Feed Cam Connecting Rod Wolg £& 1
G-62 06-032P-7400 Slide Block Shaft Welg 2z 94 = 1
G-63 15-220A-7900 Slide Block £elol= B35 (M) 2
G-64 06-029A-7500 Slide Block Guide Plate Zilols 22 oM 2
G-65 SC-0175-1230 Screw (11/64” n=40) FRo| A A2 (11/64" n=40) 4
G-66 06-137A-7400 Level Feed Connecting Link $g3jo|e d7 = (KSHT) 1
G-67 06-141A-7400 Level Feed Crank LUy FA =3 1
G-68 SC-0253-7400 Screw (1/47 n=24) Fo] a] AL (14 n=24) 1
G-69 06-040P-7400 Pin For G-67 A43 1
G-70 06-020C-7400 E-Ring ( 26) EZ (26) 2
G-71 06-139A-7400 Feed Rock Shaft Bushing (R) 34y 384 1
G-72 SC-0507-1230 Screw (15/64" n=28) EEo] W&} (15/64° n=28) | 1
G-73 06-142A-7400 Collar For G-77 Sy 7l 2
G-74 SC-0129-7400 Screw (1/47 n=40) 2o &AL (1/4" n=40) | 4
G-75 06-143A-7400 Feed Rock Shaft Bushing (Front) ) oA 1
G-76 SC-0507-1230 Screw (15/64” n=28) F2o] WEbA} (15/64" n=28) | 1
G-77 06-179A-5607 Feed Rock Shaft Rk 1
G-78 SC-0128-7400 Screw (11/64” n=40) Fgo] n] ALt (11/64° n=40) 1
G-79 06-106A-8270 Feed Bar Y A 1
G-80 06-147A-7400 Feed Bar Shaft B wA s 1
G-81 06-046W-7400 Washer For Feed Bar Shaft By w3 &= oA 2
G-82 06-152A-7400 Feed Bar Fork B vk ¥ 93 (KSM004) 1
G-83 SC-0106-7400 Screw (15/64” n=28) %7 ML E(15/64" n=28) 1
G-84 06-051W-7400 Washer For Feed Bar Fork 23 HYA} 9A 1
G-85 06-053M-7400 Felt For Feed Bar Fork x3a JE 1
G-87 SC-0531-2302 Screw (9/64" n=40) Bo] I A2UA} (9/64" n=40) | 1




sS4 gt % =& &

Feed Dog Lever & Hook Mechanism

H-69

"
| |

H46' ‘H42

1
H-7 H-43‘ l
&) H-40 H-47
D H-41.&)
[+ ] H-10T Q
H-34 H-35
. H-5
H-44 | @ ‘ [rss
H-59 mum o
H-48  mum H-58 H-49
H-‘62 8 H-63
H-56 H-60 H-54 H-50 H-52 - H-55 ® H.61 H-57

T OOW"
w "~ H-28

-
H-26 H-22 H-20
H-16  H-15
OCO® doe
H-17  H-14 H-13
H-32 H-30
H-190
"es
s H66

-

H-70 H-53 H-51

g TS
-p N

=
H-o3 27
H-11
[@. o)
"B
H-12
H-1
H-31 H-33
- H-18

H-67

T
()]
()]




SunLhtar

NOTE:

O C=KM-867-7
C-1=KM-867
D=KM-857-7
D-1=KM-857

@ The “+"
Mark is Option
Parts

Ref. No. Parts No. Note Name of Parts = | Q' ty As;e;n bly
H-1 09-011A-8270|C.C-1 Lever For Feed Dog =Y 9 1
H-5 09-011A-8270(D.,D-1 Lever For Feed Dog E gy 1
H-6 * [06-012A-8270]C.C-1 Feed Dog (3/32) Y (3/32) 1
H-7 09-079A-8570|D.D-1 Feed Dog Eu 1
H-10 SC-0175-1230|D.D-1 Screw (11/64” n=40) F2o| A AL} (11/64" n=40) 1
H-11 09-005C-8270|C,C-1 Feed Dog Lever Retainer Washer B gy B7tg 1
H-12 SC-0175-1230|C.C-1 Screw (11/64" n=40) F2o| A A2t (11/64" n=40) 2
H-13 09-008S-8270 Screw For Feed Dog Lever Slide Block | £8to]s] &2 nlrubA} 1
H-14 09-006S-8270 Shaft Feed Dog Lever Slide Block &etoly B2 A} 1
H-15 09-107A-8270 Feed Dog Lever Slide Block EY g &gz 2= 1
H-16 09-009W-8270 Washer For H-15 Zdlo|= B2 914 1
H-17 SN-0116-8270 Nut (1/4" n=40) $7ZME (1/47 n=40) 1
H-18 06-008S-8270 Stud Screw For Feed Bar By A} 1
H-19 SN-0115-7400 Nut (3/16" n=32) $7ZHE (3/16" n=32) 1
H-20 09-027A-8677]|C Bushing For Hook Shaft & 1A (A1) 2
H-21 09-027A-8677|D Bushing For Hook Shaft = BA (AFA) 1
H-22 09-028A-8670|C-1 Bushing For Hook Shaft 2 24 (]AA) 2
H-23 09-028A-8670|D-1 Bushing For Hook Shaft = 2A (8)AA) 1
H-26 SC-0508-1230]C.C-1 Screw (15/64” n=28) ZHo] WEUAL (15/64" n=28) | 2
H-27 SC-0508-1230|D.D-1 Screw (15/64" n=28) E8o] WEUAL (15/64" n=28) | 1
H-28 44-029M-8670]C.C-1 Hook Shaft Felt 35 J4 4= 2
H-29 44-029M-8670|D.D-1 Hook Shaft Felt 2 g5 dE 1
H-30 09-030A-8677|C Hook Shaft 2 (AHA) 2
H-31 09-030A-8677|D Hook Shaft = (AA) 1
H-32 09-031A-8670]C-1 Hook Shaft 2 (U)AHA) 2
H-33 09-031A-8670|D-1 Hook Shaft == (UAA) 1
H-34 09-031A-8577]|C Hook 7}u} HPF-490A (5) TR/CP 2
H-35 09-031A-8577|D Hook 7}u} HPF-490A (5) TR/CP 1
H-40 07-160A-7500|C.C-1 Bobbin Az (1u) 23 2
H-41 07-160A-7500|D.D-1 Bobbin Agg (Bul) 23 1
H-42 09-036A-8570]C-1 Hook 7}a} HSH-31 (6) 2
H-43 09-036A-8570|D-1 Hook 7k} HSH-31 (6) 1
H-44 SC-000398-00|C Screw (M5 X 0.8) AAHE EE (M5X08) 2
H-45 SC-000398-00(D Screw (M5X0.8) A BE (M5%08) 1
H-46 SC-0147-8270]C-1 Screw (9/64" n=40) HAm e BE (9/64" n=40) 2
H-47 SC-0147-8270|D-1 Screw (9/64” n=40) AAWE BE (9/64" n=40) 1
H-48 09-039W-8677]|C Hook Washer % uba oA 2
H-49 09-039W-8677|D Hook Washer 03 oA 1
H-50 09-140A-8670|C.C-1 Opener Hul AojA Q7 2
H-51 09-040A-8670|D.,D-1 Opener Bl Ao~ 23y 1
H-52 SC-A131-4522]|C.C-1 Screw (1/8" n=44) F2o] izt A} (1/8" n=44) 4
H-53 SC-A131-4522|D.D-1 Screw (1/8" n=44) T A LA} (1/8" n=44) 2
H-54 09-042A-8677|C Opener Holder o3y B (AFA) 2
H-55 09-042A-8677|D Opener Holder o ¥y &y (AHA) 1
H-56 09-042A-8670]C-1 Opener Holder 2=y &) (BAHA) 2
H-57 09-042A-8670|D-1 Opener Holder o2y &4 (H)AHA) 1
H-58 44-030M-8670|C,C-1 Opener Holder Felt o3y #o] AWE 2
H-59 44-030M-8670|D.D-1 Opener Holder Felt o3y #o] HE 1
H-60 09-144A-8670]C,C-1 Opener Stopper o3y oA AET 2
H-61 09-144A-8670|D,D-1 Opener Stopper o3y 93 AEH 1
H-62 SC-0114-1230|C.C-1 Screw (15/64” n=28) EHo] P&l (15/64" n=28) | 2
H-63 SC-0114-1230|D.D-1 Screw (15/64" n=28) Exo] WEUAL (15/64° n=28) | 1
H-64 GP-018249-00|C,C-1 Hook Shaft Gear 71e) (&) 2
H-65 GP-018249-00|D.D-1 Hook Shaft Gear 71e] (&) 1
H-66 |SC-A550-4517]|C.C-1 Screw (1/4" n=40) EHo] HWEUA} (14" n=40) | 6
H-67 SC-0129-7400|D.D-1 Screw (1/47 n=40) 2o WEUAL (1/4" n=40) | 3
H-68 % |09-079A-8670|C.C-1 Needle Plate A 3/32 1
H-69 09-080A-8570|D.,D-1 Needle Plate Azt 1
H-70 09-081S-8670|D.D-1 Screw For Needle Plate s FHuat 2
H-71 SC-0302-8260|C.C-1 Screw (11/64” n=40) AAme BE (11/64° n=40) | 2




Lubrication
a3 A

| PCCH—

e




SunLhtar

Ref. No. Parts No. Note Name of Parts = 3 Q' ty Asﬁgl_ i
I-1 44-033C-7500 0Oil Cover Supa} 1
I-2 44-016M-7400 Oil Felt For Thread Take-Up A7) F4 DE(6-14) 1
-3 44-018C-8130 0il Tube Choke Plate 7155 e] w5 1
I-4 SC-0173-1230 Screw (3/16” n=32) E2o] Wy B2} (316" n=32) | 1
I-5 44-004A-7500 Dust Protector Hzjate] T 1
1-6 SC-0502-2302 Screw (9/64” n=40) o] FTEA AL (64 n=40) 2
1-9 44-009M-7500 Oil Filter 29 HE 1
1-10 44-014A-7500 Oil Tank Assembly 2983 (=) 1
1-12 44-144M-7500 O-Ring 23 1
I-13 44-021R-7400 Rubber Cap W= 712 o 1
I-14 SC-A174-4122 Screw (11/64" n=40) Fgo) Wb A} (11/647 n=40) 2
1-16 44-019M-7400 Felt (B) 3 2F "3 AE (6-19) 1
1-17 44-019M-7400 Oil Felt F 2A) AR DE (6-19) 1
1-18 07-003M-7400 Oil Felt sl 93A wpl AE (5-3) 1
I-19 44-041M-7500 0Oil Hose (L) 99 €3 32 (69X 130M/M) 2
1-20 44-012C-1230 0Oil Hose (S) 35 go]x 1
1-21 44-012C-1230 0il Hose (8 3) 3% dlo|x 2
1-22 44-012C-1230 0Oil Hose (Thread Take-Up) 35 go]x 1
1-23 44-012C-1230 0il Hose (Feed Regulator Shaft) 3t Jo]=z 1
1-24 44-012C-1230 0il Hose (Oil Supply Terminal) 3hi Tholz 1
1-25 44-0000-1230 0Oil wick 84 1
1-26 44-0000-1230 0Oil wick 84 1
1-27 44-0000-1230 0il wick 84 1
1-28 44-001C-1230 Tube Holder Spring od 5~ AA 4
1-28-1 |44-101A-1230 Tube Holder Spring (L) 2 52 AA 1
1-29 44-072A-8670 Oil Supply Terminal Case F5 BHuld Ao)x 1
1-30 44-010C-1600 0Oil Tube Pin HF Fol=Z JE 4
I-31 44-094R-7500 0Oil Adjusting Rubber $¥zd 1T 1
1-32 44-095P-7500 Oil Adjusting Pin SFzA 9 1
1-33 44-076G-8670 Spring For Oil Supply Adjusting Screw | $-#%Ad UA} 1714 AxE 1
1-34 SC-0141-8670 Screw (1/4" n=28) E¥o] ¢t A2} (1/47 n=28) 1
I-35 44-078A-8670 Gasket For Oil Supply Terminal F5 Euld 7paA 1
1-36 04-104R-1230 Rubber Cap (L) For Oil Supply Terminal| B}t AFEAl vl (31A) 40| 1
1-37 09-042R-7400 Cap (S) For Oil Supply Terminal 7lntEd 7)1 2w} 1
1-38 44-081M-8670 Felt (A) For Oil Supply Terminal 5 Hulg dE (A) 1
1-39 44-082M-8670 Felt (B) For Oil Supply Terminal 4 Hud dE (B) 1
1-40 SC-0307-1230 Screw (3/16” n=32) Fo| WAk A2yl (316" n=32) | 2
I-41 44-0000-1230 0Oil wick 84 1
1-42 44-012C-1230 Oil Hose For Lower Shaft Bushing (F) | 85 3}o]sz 1
I-43 44-026G-7400 Tube Holder HEF o] AT 1
I-44 SC-0531-4125 Screw (9/64" n=40) Feo] FTHA A& (964 n=40) 1
1-45 44-0000-1230 0Oil wick A 1
1-46 44-012C-1230 0il Hose For Lower Shaft Bushing (M)| 3+# 3}o]= 1
1-47 44-026G-7400 Tube Holder A Eegto] Az 4
NOTE: 1-48 SC-0531-2302 Screw (9/64” n=40) Eo] T2y A2 (9/64 n=40) 3
I-49 44-0000-1230 Oil wick 84 1
© C=KM867.7 1-50 44-012C-1230 Oil Hose For Feed Rock Bushing (F)| 35 3}o|= 1
C-1=KM-867 1-51 44-011C-7400 0il Wick Setting Plate A AE AT (67) 1
D=KM-857-7 1-52 SC-0531-2302 Screw (9/64" n=40) o] F2A AL (064 n=40) | 1
PiEtie 1-53 44-084M-7500 Supporter For Oil Terminal Tube 29 gud BB A% 1
1-54 SC-0531-2302 Screw (9/64” n=40) B8] S22 ALl (/64" n=40) 1




AlE 3

Thread Trimming Mechanism

J-14 :J J-13, J
J12 Y1006 U J-1 u5 -3,J-15
X ) 'J-17
O .\4
-y
J-8 J-16
20 J-19
- J-22
- N bt J-°84
| J-85
J-82
J-24 J-23
|J-83 J-62
J-28' @@ J-26 - 0J-84 "
J-254m 2.J-27 A, 63
e e
J-32= = J-31 J-61 7
J-29 }
J-30 Toas  ssol o4
©J51 JBlC “’7'" - J-55
0J52 J520
J-46 J-49 J-590
"2 o
J-580 - 1 J-56
J-44
J 47 J-69
= — J-48 7047
% J-33 J-43 )40
. J-68
J-35  J-39 67 6
- 67
1 J-40 J-661C §‘J'60
J-38 A J-64 0 00J79
J-65
k 1)

-
J-80) 281

J-75

J-76




SunLhtar

Ref. No. Parts No. Note Name of Parts = 3 Q' ty AS:‘T i
E 10-102A-8677 Fixed Mes 514 |2 (37728)
E 10-102A-8677 Fixed Mes A w2~ (37728)
E SC-0502-2302 Screw (9/64" n=40) TEo] TR AL (964 n=40)
- SC-0502-2302 Screw (9/64" n=40) 28] TR ALA (96 n=40)
- 10-003W-8677 Washer For Fixed Mes A v A HYAL o4
— 10-003W-8677 Washer For Fixed Mes TA WA A A
— 10-004A-8677 Holder For Fixed Mes A HA S
- 10-004A-8677 Holder For Fixed Mes IA WA &Y
E SC-0119-7600 Screw (11/64  n=40) T A A2 (11/64° n=40)
- SC-0119-7600 Screw (11/64" n=40) o] A A2} (11/64° n=40)
- 10-006A-8677 Thread Catcher A 7} o]
- 10-006A-8677 Thread Catcher WA 7} o]
- SC-A121-4122 Screw (3/32” n=56) Tgo] FA A2 A} (3/32 n=56)
- SC-A121-4122 Screw (3/327 n=56) EEo] ik Ao} (3/327 n=56)
- 10-108A-8677 Fixed Mes Cover A v A A
- SC-A170-4124 Screw (9/64" n=40) ZEo] vigle AU} (9/64 n=40)
- 10-109A-8577 Fixed Mes Cover A WA AY

A

SC-A170-4124

Screw (9/64” n=40)

ZEo] wgle A2} (9/64" n=40)

10-111A-8670

Moving Knife

10-111A-8670

Moving Knife

[ellellellellellelleli=leli=loli=iolivilolivioli=lolivloliviviioleliviielivloliwloliwieollviolivielivle]

- SC-0211-7500 Screw (M4 X0.7) S Eo] HEE (M4X0.7)

- SC-0211-7500 Screw (M4 x0.7) SZhFeEo] BEE (M4X07)

- 10-013A-8677 Moving Knife Shaft sHAF

= 10-013A-8677 Moving Knife Shaft EoAE

= 10-114A-8677 Collar For Moving Mes Shaft =A% gk}

E 10-114A-8677 Collar For Moving Mes Shaft = A% 7))

= SC-0164-2700 Screw (M5) S o] ¥ =} (M5)

- SC-0164-2700 Screw (M5) S Eo] w3 AE (M5)

E 10-116A-8677 Bushing For Moving For Mes Shaft | EH|A% BA]

| 10-116A-8677 Bushing For Moving For Mes Shaft | EH] A3 BA]

- SC-0352-7400 Screw (3/16" n=28) o] A} (3/16° n=28)

E SC-0352-7400 Screw (3/16° n=28) Ead) “d%‘/}/‘} (3/16" n=28)

E 10-018A-8677 Moving Knife Shaft Crank (L) = = E:)
SC-0162-5607 Screw (M5 X 0.8) e arha) 1; (M5X0.8)

-35# [10-120A-8677 Moving Knife Shaft Connection Rod | WA & 44 =

| 10-0218-8677 Screw For Moving Knife Shaft Rod | WA~ & 942 & F i}

- 10-221A-8577 Joint For Moving Knife Shaft Rod 2 d= (#)

— 10-033C-7507 Nut For Joint 2 29l FYE ($)
10-024S-8677 Stud Screw For J-39 Er2 = 94 29E FHYAL

- 10-126A-8677 Moving Knife Shaft Crank (R) = A E F93 (9

= SC-0162-5607 Screw (M5 X 0.8) S7FHHo] BEE (M5X0.8)

- 10-221A-8577 Connection Joint (L) For J-42 2T d= (#)

= 10-0245-8677 Stud Screw For J-44 EoX = 94 29E A

— 10-036C-7507 Nut (L) For J-44 2 23E FYE (B)

— 10-033C-7507 Nut (R) For J-44 B 29 E FHJE (%)

- 10-034A-7507 R Length Adjusting Rod 2 zoE d4% (1/16-1/27)

- 10-220A-8577 Joint (R) For Thread Trimming Rock Link | 2= A= ($)

! 10-034S-7507 Stud Screw For J-49 L% 33 974 z3E thii}

= 07-011W-1230 s Washer For J-49 7ebzto] okA

B 10-033C-7507 Nut (R) For J-49 2 z9E FHYE (%)

- 10-034A-8677 Thread Trimming Rock Link APde= g3 (H/P)

| 10-013A-7507 Thread Trimming Rocker Link Shaft [A}H Q8% 83 =

B 10-017S-8577 s Screw For J-54 =~ = 3A AL

! 10-044R-5607 Cushion Rubber FAIE (B)

- 10-050S-8577 Stopper Pin Screw 2E¥ 3 A

-~ 07-011W-1230 5 Washer For Stopper Pin Shaft 7Hapzko] oFA

- 10-033C-7507 Nut For Stopper Pin Screw 2 23 E IYE ($)

B 41-288G-7500 Stopper Pin Return Spring 2E¥Y B9 AxzF

- 10-129A-7507 Holder For Stopper Pin AE W 5 F Eo
— SC-0108-2350 Screw (M6) SZFHEo] HEE (M6)

01-020W-2350

Washer For J-61

10-066A-7507

Roller For Thread Trimming Cam

ol[elfellsllel/elicliel[elisliellielislilieliellleliclicliel el iclie /el ieliel[eYielielolielielilielielicllelicllle)
vliv]iv]iviiv]ivlivllv]iv]iv]iviiviivliv]lvliv]liv]iviiviivliv]lvllvliv]iv]iv]liv]liv]iv]livliv]iv]iviivliv]ivlivllv]ivlivlivlie]

= 10-067S-7507 . Stud Screw For J-64 A A 289 b
6 07-011W-1230 Washer For J-65 Thabge] $4A
-6 10-033C-7507 Nut For J-65 2 x9lE FHUE ($)
-6 10-554A-7507 , Clutch Lever 2| 44
-6 10-053A-7507 Stud Screw For Clutch Lever EEREEERR:
-7 10-551S8-7507 Clutch Lever Pin Screw EERERERY
-7 SN-0101-1600 Nut (11/64" n=40) S2YE (11/64 n=40)
NOTE: -7 10-056A-7507 , Thread Trimming Solenoid Ass y (4) [ AP &dxo]= (%)
: =7 11-019M-2350 Tube For J-72 ZrolE =0
= 11-018M-2350 Plug For J-72 Zd o= T
@© C=KM-867-7 -7 10-057A-7507 R Trimming Solenoid Bracket AP & xo]= vl
K867 7. SC-0109-2350 Screw (M6) S Eo] B2E (M6)
= =7 01-020W-2350 Washer For J=77 A=z oA A2 A (86)
D=KM-857-7 -3 GP-015702-00 Thread Trimming Cam A7
D-1=KM-857 J-81 SC-A308-4517 Screw (1/4" n=40) $74e o] WA (1/4 n=40)
@ Refer to page 30 for J-82 10-021G-7507 Thread Trimming Return Spring AFA 2= _L\:\TL.
items marked with J-83 06-0408-1600 Adjusting Screw (A) For Return Spring| 2323 Zo] & Ui}
an asterik ¢ J84 |SN-0101-1600 Nut (11/64" n=40) S E (11/64" n=40)
J-85 10-019S-7507 Adjusting Screw (B) For Return Spring| 281 AZ A o] —-7:?— A

e e G P I I S G Gl el L e et Lt L e e S S el e e e et e e e e et el Lt et e e e e et el L e e e e L SN G S S N e S e B e S Y S I S G BN N G S R Y R Y G B S E S NI TSN G S




Wiper Mechanism
to|m A

[
=C a K-21
\
/ K34 K19 K-17
K-36 /
-h
’— K-32 '—K 27
K-26 —
K 33- ) K-20 q - K-28
K-31 K-25 K-24 f
K-22 / / |
Koin e | & © v — K-29
=0 o o Q-«o3
s Assembly
Ref. No. Parts No. Note Name of Parts = o Q' ty No.
K-1 11-001A-7507 C.D Wiper Solenoid Ass y (4) PREESEXEES) 1
K-2 11-002A-7507 C.,D Wiper Solenoid Bracket }ol¥ & o= Bl 1
K-3 11-003A-7507 C, D Wiper Solenoid Cover 9ol &# o= AW 1
K-4 SC-0531-2302 C, D Screw (9/64” n=40) 380 22da A} (9/64" n=4) 3
K-5 SC-0196-2700 C, D Screw (M3 X 0.5) 20| Wn] zhe Al (M3x05)| 4
K-6 11-017W-2700 C, D Washer For K-1 £ o= B olA 4
K-7 11-016W-2700 C, D Spring Washer For K-1 £ ol B A oly 1
K-9 SC-0175-4522 C. D Screw (11/64" n=40) Fgol WA A2YA (11/64" n=40)| 2
K-12 11-013G-7507 C.D Return Spring For K-1 s}o|5] & o= ¥l Az 1
K-13 11-014A-7507 C. D Link “A” Ass'y 3} EEEEVYES) 1
K-14 11-0158-7507 C.D Stud Screw For K-13-3 Stol = A A4 thixt 1
K-16 11-017C-7507 C. D Nut For K-13-3 gho]e 2= A @A thial YE 1
K-17 11-0158-7507 C. D Stud Screw For K-21-1, K-22-1 DRERREY ‘zi?é At 1
K-19 11-017C-7507 C. D Stud Nut For K-20-1, K-21-1 dho]5 Y= A 94 hjal vE 1
K-20 11-021A-7507 c-1 Wiper Shaft Ass y ENERDE %(i) - 40MM| 1
K-21 11-021A-8577 D-1 Wiper Shaft Ass y slol3] slo|= &(2) - 205MM| 1
K-22 11-022A-7507 C, D Wiper Link Shaft ool Y= 1
K-23 11-023A-7507 C, D Collar For K-22 9}olg] P32 slet 1
K-24 SC-0105-7500 C, D Screw (M4) S7 ol ‘ﬂv"}’\]’(MM 2
K-25 11-125A-7507 Cc. D Wiper Link “C” sjels = "C” 2
K-26 11-026A-7507 C Wiper Holder o] zto) 2
K-27 SC-0298-7500 C Screw (M3 X 0.5) TR HEE (M3X05) | 2
K-28 SC-0132-7500 C Screw (M3) St Bo] HEE (M3) 2
K-29 11-029A-7507 C. D Wiper (Right) sfold “$" (&) 1
K-30 11-029B-7507 C Wiper (Left) stold "' () 1
K-31 11-026A-7507 D Wiper Holder EREE 1 NOTE:
K-32 SC-0298-7500 D Screw (M3X0.5) ST E] BEE (M3X05) 1
K-33 SC-0132-7500 D Screw (M3) S Eo] HEE (M3) 1
K-34 11-030A-7507 C, D Wiper Link Body o]g YA BA 1 @ (C:j}ih}ﬂh?lsge;
K-35  |8C-0173-1230| C. D |Serew (3/16" n=32) ol WiHl A2 (316" n=32) | 2 DoKM-857-7
K-36 11-032P-7507 C, D Stopper 2 E 1 D-1=KM-857
K-37 SC-0173-1230 C, D Screw (3/16” n=32) E2o] Ju] AU} (3/16" n=32) | 2
K-38 10-020W-2700 C, D Washer For K-36 259 3 oM 2




Reverse Button Mechanism
AZXI HE A

La —J .\L-10

a— L5 !

L_._ L-3

Ref. No. Parts No. Note Name of Parts = | Q' ty Asileom )
L-1 12-001A-7507 C.D Reverse Button Case A2 WE Ao|A 1
L-2 12-002A-7507 C.D Insulation Film 7 WE A9 Hdg= 1
L-3 12-013A-7507 C.D Reverse Button Assembly 9z ME (R) 1
L4 12-004A-7507 C.D Spring For Reverse Button Az HE Az 1
L-5 06-033M-3800 C,D E-Ring( 8 3) EU uhA 122 Eg 3 1
L-6 12-006P-7507 C.D Stopper For Reverse Button 97 HE AEY 1
L-7 SC-0531-2302 CD Screw (9/64" n=40) FHo| T2y AL} (9/64" n=40) 1
L-8 12-003A-7507 C.D Reverse Button S/W Ass' y(4) oz WE 29X (%) 1
L-9 SC-0126-3800 CD Screw (3/32" n=56) E2o] Win] 22u4x}(3/32" n=56) 2
L-10 SC-0195-7507 c.D Screw (M4Xx0.7) o] 2 Ak (Max07) | 1
L-11 SC-0175-1230 C.D Screw (11/64" n=40) FRo| ot AP} (11/647 n=40)| 2

NOTE:

@ C=KM-867-7
C-1=KM-867

D=KM-857-7

D-1=KM-857




Synchronizer
YIAZLO|N A

M-1
M-1-1
& & M-1-4
VEEL & & & AYEP:
= , Assembly

Ref. No. Parts No. Note Name of Parts = o Q' ty No
M-1 Synchronizer Ass y AlF 2ol A (%)

M-1-1 11-020A-2500 Magnetic Holder vl e EY 2

M-1-2  |11-022W-2500 Washer For M-1-1 v B oA 4

M-1-3 11-021S-2500 Screw For M-1-1 nlad e Ev FHUAb 4

M-1-4 12-0000-SE55 Synchronizer Ass'y (Servo) Al A 21} o] 2 (%)Servo 1

NOTE:

@ C=KM-867-7
C-1=KM-867
D=KM-857-7
D-1=KM-857




Program Unit Box & Presser Foot Lifting Solenoid Mechanism
o208 SLUUE X LS 28 TX| &

N-1— §

A~TrTYTY?Y

2




O-1

SunStar

-2

(e}

ACHINE IND. CO., 1

Star

#0-30-5
10-30-6

0O-3
e

O-4
(o]
0-26

| PRt |

w
e o
- o
o . &
2 il "
©» 't
0X ® 5. 2
c.kll O,n‘ (@]
¢ =
<3 ’
[
LY
(@]




SunLhtar

NOTE:

@ C=KM-867-7
C-1=KM-867
D=KM-857-7
D-1=KM-857

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ )
0O-1 91-001C-1230 Accessory Bag AN A vk 1

0-2 91-001C-8270 Head Cover w]Al7haH(H) 1

0-3 91-108C-1230 0oil 297 1

0-4 91-011C-1230 Oil Tank ER 1

0-5 Nail = 16

0-6 91-002C-7400 Oiler o 1

0-7 91-103R-7400 Head Cushion 32 TH(4) 4

0-8 91-106R-7400 Rubber Cushion A 2F(f) (White) 2

0-9 91-004C-7400 Head Hinge 3172 2

0-10 SC-0118-7400 Screw (1/4" n=24) F2o] A A&UAL (1/4" n=24) 4

0-11 44-024M-7500 Felt A4 F4 dE 1

0-12 07-060A-7500 Bobbin Agz(Hy) 23 4

0-13 91-007C-7400 Needle Thread Inserting Guide A7) 7] 1

0-14 Needle = 5

0-15 91-002C-2700 C. D L Wrench (5mm) LA (5mm) 1

0-16 91-001C-3800 C. D L Wrench (4mm) LA (4mm) 1

0-17 91-003C-2700 L Wrench (3mm) LA (3mm) 1

0-18 91-004C-2700 C.D L Wrench (2.5mm) LA A (25mm) 1

0-19 91-001C-2700 C, D L Wrench (2mm) LaAlZ] (2mm) 1

0-22 91-002C-1230 Driver (Large) z=ghoH (k) 1

0-23 91-003C-1230 Driver (Middle, Small) o] (H, /h) 1

0-25 90-003A-8670 Head Rest TR A8 1

0-26 44-002A-8130 0Oil Pan Assembly 29 (x) 1

0-27 91-008A-7400| C, C-1 |Thread Stand Assembly 3R AR 1

0-28 91-007A-2302 D, D-1 Thread Stand Assembly A o] (%) 1

0-29 43-100A-7500 Knee Lifting Pad Assembly neod(x) 1

0-30-1 |60-001A-8570 Belt Cover Assembly HE AW (R) 1

0-30-2 |sC-0158-3710 Screw (9/64" n=40) AN g BEE (964" n=40) 2 10-30
0-30-3 |SC-0543-4525 Screw (11/64” n=40) o) H2¢A AaP} (/64 n=40) | 1 Belt

Cover

0-30-5 |60-006P-8670 Pin For Belt Cover “B” WE AW (B) AR A 1 | Assembly
0-30-6 |SC-0543-4525 Screw (11/64” n=40) THo] FEEA A} (164 n=40) | 2

0-31 41-101A-1230 Bobbin Winder Assembly A7 7 (z) 1




Gauge Parts

AHoIX| 2=

Ref. No. D-7

D-8

H-6

H-68

Gauge Size

Needle Clamp

1

Presser Foot

Feed Dog

Needle Plate

[

Model
C

1/16(1.6mm) o 02-221A-7400 05-210A-7400 06-113A-8270 09-081A-8670
C

3/32(2.4mm) o) 02-121A-7400 05-110A-7400 06-012A-8270 09-079A-8670
C

1/8(3.2mm) RE] 02-521A-7400 05-510A~7400 06-114A-8270 09-080A-8670
C

3/16(4.8mm) o 02-321A~7400 05-310A-7400 06-112A-8270 02-082A-8670
C

1/4(6.4mm) o 02-021A~7400 05-010A-7400 06-115A-8270 09-084A-8670
» C

17(25.4mm) o 02-921A-7400 05-910A-7400 06-116A-8270 09-085A-8670

(0 ——

Moving Knife Shaft
Connection Rod

Ref. No. J-35 J-36 J-37
Gauge Size 1/16" ~ 7/16" 1/16" ~ 7/16" 1/16" ~ 7/16"
Model (1.6mm ~ 11.1mm) (1.6mm ~ 11.1mm) (1.6mm ~ 11.1mm)
C 10-020A-8677 10-120A-8677 10-220A-8677

NOTE:

@ C=KM-867-7
C-1=KM-867
D=KM-857-7
D-1=KM-857






